PRODUCTS
CONTACT US
  • XCMG crane QY50K spare parts

Recently, a batch of XCMG crane QY50K boom spare parts were send to customer by air.


No.

Part No.

Parts  Name

1

10410060


Bolt M12x 55

2

10440123


Washer

3

10440010


Washer 12

4

10420206


Screw M8x25

5

10440062


Washer 8

6

10440001


Washer 8

7

10430001


Nut M8

8

QY25K.II.1-6


Bolt M12x 55

9

10430078


Nut M16

10

1801079

111200642

Support

11

10470345


Pin Shaft B16 x140

12

10470007


Pin 4x30

13

5102032


Plate

14

11416276


Plate

15

5102033


Plate

16

11416279


Plate

17

5102053


Plate

18

11416281

111900331

Plate

19

5102079


Plate

20

11416284

111900334

Plate

21

QY50K-02II.3-2


Pulley

22

QY50K.02II.2-6


Sleeve

23

QY25K.02II.2-12


Retaining Plate

24

10410001

GB/T5783-2000

Bolt M6x12

25

10440022

GB/T93-1987

Washer 6

26

5102118


Plate

27

11416286


Plate

28

2501321

112100716

Rope Seat

29

10410038


Bolt M10x30

30

10440006

GB/T93-1987

Washer 10

31

2501422


Thinly Rope I

32

2501328

112100723

Shaft Bushing

33

10410011

GB/T5783-2000

Bolt M8x 20

34

11415511

112101524

Pin Shaft

35

2501320


Retaining Plate

36

2501327

112100722

Pin Shaft

37

2501388

112100773

Mat

38

2501389

112100774

Mat

39

2501390


Pin Shaft

40

11412791


Clip

41

2501392


Rope Hold

42

2501398

112100782

Mat

43

2501399

112100783

Mat

44

1801372


Pin

45

11412852

111201950

Clip

46

2501410


Rope Holder

47

10410026


Bolt M8 x 16

48

104302247


Nut M12

49

10440119


Washer 16

50

10440005


Washer 20

51

10430008


Nut M20

52

10430125


Nut M20

53

10440005


Washer 16

54

2501394

112100779

Rope Trestle

55

10440009


Washer 10

56

10124175

803103614

Tube

57

20120464


Fitting

58

20120059

803109677

Fitting

59

20120545

803110155

Fitting

 


Tags
Get the latest price? We'll respond as soon as possible(within hours)
Service
Consumer hotline

+81 90-1613-1740

Email info@lionsgatetools.com